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Op#mizing  the  TKA  pa#ent                                          
journey  peri-­‐opera#vely




TKA	
  	
  	
  



Surgical and anesthetic stress  



1.   Inflammatory	
  	
  Pain	
  

1.   Nocicep3ve	
  Pain	
  





6	
  6 

Mul)modal	
  pain	
  
control	
  	
  

Post-­‐opera)ve	
  
Nausea	
  and	
  
Vomi)ng	
  	
  

Thromboprophylaxis	
  

Limit	
  blood	
  loss	
  

Alimenta)on	
  

Early	
  mobilisa)on	
  	
  



Ø  Pa)ent	
  informa)on	
  	
  

Pa)ent	
  mental	
  and	
  physical	
  prepara)on	
  	
  

Blood	
  preserva)on	
  strategy	
  	
  

Pain	
  management	
  	
  



Tell	
  them	
  that	
  it’s	
  a	
  terribly	
  painful	
  opera)on	
  
	
  
That	
  we	
  do	
  our	
  best	
  to	
  make	
  it	
  less	
  painful	
  but	
  s)ll	
  	
  
terrible	
  	
  
	
  
Tell	
  them	
  that	
  we	
  need	
  them	
  to	
  be	
  ready	
  mentally	
  	
  
and	
  physically	
  like	
  if	
  they	
  were	
  doing	
  the	
  “World	
  cup”	
  	
  
	
  
	
  	
  



Category 1 
  

The young, active 
and  

Healthy baby 
boomer  

They want a normal knee They	
  want	
  to	
  be	
  the	
  best	
  of	
  the	
  ward,	
  the	
  day	
  of	
  surgery	
  … 	
  



Category 2 
The low demand patient 

 

Fragile,	
  risk	
  of	
  fall…	
  	
  



Category  3  


«  The pink  
and puffy » 

They want to survive the 
knee surgery  



Category  4:  «  Bob  Booth  Criteria  »  


They do not know what 
they want !   

	
   	
  Female	
  
	
  
•  In	
  between	
  2	
  husbands	
  
•  Fibromyalgia	
  
•  >	
  2	
  allergy	
  	
  
•  >2	
  cats	
  	
  	
  	
  

	
   	
   	
   	
  
	
  Male	
  	
  

	
  
•  Accompanied	
  by	
  mother	
  	
  
•  TaQoo	
  -­‐	
  to	
  -­‐Tooth	
  Ra)o	
  
	
  
•  Sun	
  glasses	
  indoor	
  
• White	
  shoes	
  in	
  Winter	
  	
  
• More	
  than	
  2	
  gold	
  chains	
  



Pa)ent	
  informa)on	
  	
  

Ø  Pa)ent	
  mental	
  and	
  physical	
  prepara)on	
  	
  

Blood	
  preserva)on	
  strategy	
  	
  

Pain	
  management	
  	
  



§  Informa)on	
  +++	
  from	
  the	
  nurses	
  	
  
	
  
§  Organiza)on	
  of	
  the	
  post-­‐op	
  avoiding	
  the	
  “Jail	
  “	
  with	
  all	
  these	
  
	
  instruments	
  of	
  torture”	
  	
  
Transla)on	
  :	
  the	
  rehab	
  center	
  with	
  the	
  CPM	
  ….	
  
	
  
§  Pre-­‐opera)ve	
  rehabilita)on	
  
	
  
	
  
§  Stress	
  management	
  :	
  specific	
  nurse,	
  hypnosis	
  ….	
  



Pa)ent	
  informa)on	
  	
  

Pa)ent	
  mental	
  and	
  physical	
  prepara)on	
  	
  

Ø  Blood	
  preserva)on	
  strategy	
  	
  

Pain	
  management	
  	
  



Limit blood loss  

16	
  

PREPARE  
17 centers,  

6  European courtries  
n = 1534 patients THA/

TKA 

Post-­‐op	
  risk	
  of	
  Anemia	
  a1er	
  TKA/THA	
  >80%	
  





Shander A, et al. BJA 2012;109:55-68. 

Treat pre-op 
anemia  
•  EPO 
•  IRON  

Limit bleeding  
•  Tranexamic Acid  

Evaluate a priori 
the risk of 
tranfusion  

18 



1.Treat	
  Pre-­‐op	
  	
  	
  



NFS-­‐P-­‐TP-­‐TCA	
  
Iron	
  level	
  	
  
Kidneys	
  	
  
Vit	
  B12	
  –	
  Folates	
  
PCR	
  	
  

J-­‐28	
  

Hb>13g/dl	
  
Hb>12g/dl	
  
CST	
  >	
  20%	
  

Hb	
  >	
  13g/dl	
  
Hb>12g/dl	
  
CST	
  <	
  20%	
   Hb	
  <	
  13g/dl	
  (H)	
  

Hb	
  <	
  12g/dl	
  (F)	
  

Nothing	
  	
   Iron	
  IV	
  



21	
  

Ferri)ne	
  <	
  30μg/l	
  
CST	
  <	
  20%	
  

Ferri)ne	
  30-­‐100μg/l	
  
CST	
  <	
  20%	
  

Ferri)ne	
  >	
  100μg/l	
  
CST	
  >	
  20%	
  

Carence	
  mar)ale	
   Inflammatory	
  	
  
Anemia	
  	
  

Iron	
  IV	
  
then	
  
EPO	
  

Insuffisance	
  
Rénale	
  chron	
  

Consulta)on	
  
néphrologique	
  

21 Vit	
  B12	
  <	
  200pg/ml	
  
Folates	
  <	
  5	
  ng/ml	
  

Vit	
  B12	
  250μg/J	
  
Spéciafoldine	
  5mg	
  

Hb	
  (g/dl)	
   InjecHon	
  EPO	
  

10-­‐11	
   4	
  

11-­‐12	
   3	
  

12-­‐13	
   2	
  	
  



22	
  



CHU 

MARTIGUES 

MANOSQUE 

GAP 

BRIGNOLES 

TOULON HYERES 

St TROPEZ 

BASTIA 

CALVI 

AJACCIO 
CORTE 



 Tranexamic Acid  

Exacyl 15mg/kg  30min Incision and closure  
15mg/kg ORAL/6h during 24h 

2.Limit	
  blood	
  loss	
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28	
  

HAS 2014 

Post-op transfusion 
If we did a bad job 
We have to follow the French recommendations   
 



Pa)ent	
  informa)on	
  	
  

Pa)ent	
  mental	
  and	
  physical	
  prepara)on	
  	
  

Blood	
  preserva)on	
  strategy	
  	
  

Ø  Pain	
  management	
  	
  



The	
  KEY	
  :	
  	
  
	
  
Happy	
  anesthesiologists	
  ….	
  



Mul)modal	
  and	
  pre-­‐emp)ve	
  anesthesia	
  	
  

Numerous	
  strategies	
  :	
  
•  Premedica)on	
  
•  GA	
  vs	
  Spinal	
  vs	
  Loco-­‐regional	
  vs	
  LOCAL	
  
•  Local	
  or	
  Loco-­‐regional	
  single-­‐shot	
  vs	
  	
  
•  	
  Con)nous	
  
	
  
Associa)ons	
  
	
  
	
  
	
  

Morphin	
  free	
  

ORAL	
  



Premedication 





125mg	
  MPrédnisolone	
  



Post-op Nausea and vomiting  

Methylpredisolone limit  PO nausea and vomitting after THA and 
TKA   
Miyagawa et al. J Clin Pharm Therap 2010 



 J0 – go down stand-up and dressed  
•  First	
  Knee	
  Flexion:	
  J0	
  evening	
  
•  Key	
  is	
  pain	
  control	
  



VARIOUS	
  OPTIONS	
  











•  Spinal	
  anesthesia+++	
  
•  Bupivacaïne	
  HB	
  +	
  sufenta	
  

•  If	
  C-­‐I	
  or	
  failure	
  :	
  GA	
  	
  
	
  	
  

•  Clonidine	
  1gamma/kg	
  en	
  30min	
  puis	
  1gamma/kg/h.	
  
•  Lidocaïne	
  2mg/kg	
  IVD	
  puis	
  2mg/kg/h	
  (Stop	
  en	
  fin	
  d’interven)on).	
  
•  Kétamine	
  0,2mg/kg	
  IVD	
  puis	
  0,2	
  mg/kg/h.	
  
•  AIVOC	
  Propofol.	
  
•  +/-­‐	
  curares	
  
•  Masque	
  Laryngé	
  



AIVOC Propofol Exacyl 

Lidocaïne 

Clonidine 

Keteamin 



BT




Cathéter au canal des adducteurs 







140 cc  Ropivacaïne 2mg/cc  



N=190 000 TKA  – 400 Hospitals 
Falls = 1,6% 
 
 



Conclusion 
•  Treat	
  pre-­‐op	
  Anemia	
  

•  EPO	
  +	
  IRON	
  

•  Tranexamic	
  acid	
  	
  
•  15mg/kg	
  IV	
  Inc.	
  And	
  Iron	
  	
  and	
  oral	
  24h	
  

•  Less	
  than	
  2%	
  of	
  transfusion	
  



Mul#modal  Pain  Control  


Ø Limit	
  nausea	
  	
  
Limit	
  morphinic	
  	
  
Mprednisolone	
  	
  
Ø GA	
  or	
  spinal	
  A++	
  	
  
Ø Adductor	
  canal	
  catheter	
  +	
  LIA	
  	
  	
  	
  	
  	
  	
  
	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  	
  or	
  
Femoral	
  catheter	
  +	
  selec)ve	
  )bial	
  nerve	
  block	
  	
  



Pre-operative Management 

•  Nurse  
•  Anaesthesiologist  
•  Physiotherapist  
•  Surgeon… 

TEAM	
  SPIRIT	
  


